
 

 

State Pollutant Discharge Elimination System  
(SPDES) DISCHARGE PERMIT  

    

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY-0022144 
Discharge Class (CL): 05 DEC Number: 3-3324-00011/00003 
Toxic Class (TX): N Effective Date (EDP): EDP 
Major-Sub Drainage Basin: 13 - 01 Expiration Date (ExDP): ExDP 

Water Index Number: H-89 
portions Item No.: 862 - 77 

Modification Dates (EDPM):  
Compact Area: - 

 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)  

 
PERMITTEE NAME AND ADDRESS 
Name: Town of Cornwall Attention: 

 Town Supervisor 
[...]
York State Department of  Health, Environmental Laboratory Accreditation Program.  



  
Permittee: Town of Cornwall  Date: March 11, 2024  v.1.21 
Facility: Cornwall Wastewater Treatment Plant  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0022144  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 1 OF 22 
 
  

 
 

SPDES Permit Fact Sheet 
Town of Cornwall 

Cornwall Wastewater Treatment 
Plant 

NY0022144 
 
 
 

 
 
 
 
 
 

  



  
Permittee: Town of Cornwall  Date: March 11, 2024  v.1.21 
Facility: Cornwall Wastewater Treatment Plant  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0022144  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 2 OF 22 
 
  

 

Contents 
Summary of Permit Changes ................................................................................................... 3 
Administrative History .............................................................................................................. 3 

Facility Information .................................................................................................................. 4 
Site Overview ...................................................................................................................... 5 
Reach Overview .................................................................................................................. 6 
Enforcement History ............................................................................................................ 6 
Existing Effluent Quality ....................................................................................................... 7 

Receiving Water Information .................................................................................................... 7 
Impaired Waterbody Information........................................................................................... 7 
Critical Receiving Water Data & Mixing Zone ........................................................................ 7 

Permit Requirements ............................................................................................................... 8 
Whole Effluent Toxicity (WET) Testing.................................................................................. 8 
Anti-backsliding.................................................................................................................... 8 
Antidegradation.................................................................................................................... 8 
Discharge Notif ication Act Requirements .............................................................................. 8 
Stormwater Pollution Prevention Requirements .................................................................... 8 
Capacity, Management, Operation and Maintenance (CMOM) Program................................ 9 
Mercury ............................................................................................................................... 9 

Biennial Pollutant Scan ........................................................................................................ 9 
Schedule(s) of Compliance .................................................................................................. 9 
Emerging Contaminant Monitoring ....................................................................................... 9 
Schedule(s) of Additional Submittals .................................................................................. 10 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ...................................................... 11 
POLLUTANT SUMMARY TABLE........................................................................................... 11 

Outfall 001 ......................................................................................................................... 11 
Appendix: Regulatory and Technical Basis of Permit Authorizations ....................................... 17 

Regulatory References ...................................................................................................... 17 
Outfall and Receiving Water Information............................................................................. 17 
Existing Effluent Quality ..................................................................................................... 18 
Permit Requirements ......................................................................................................... 18 

 
  



  
Permittee: Town of Cornwall  Date: March 11, 2024  v.1.21 
Facility: Cornwall Wastewater Treatment Plant  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0022144  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 3 OF 22 
 
  

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) EBPS permit renewal has been drafted 
for the Cornwall Wastewater Treatment Plant. The changes to the permit are summarized below: 

• Updated permit format, definitions, and general conditions 
• Updated outfall coordinates 
• Updated effluent BOD5 and TSS loading limits for rounding purposes. 
• Added Biennial Pollutant Scan requirement 
• Updated ammonia sampling frequency to once per week 
• Updated ammonia sample type to 24-hr. composite 
• Updated the disinfection season from May 15th through October 15th to May 1st through 

October 31st.  
• Reduced the total residual chlorine limit from 0.5 mg/L to 0.1 mg/L. 
• Added WET action levels of 1.8 TUa and 26.7 TUc for acute and chronic, respectively. 
• Added stormwater pollution prevention requirements. 
• Added Mercury Minimization Plan Type IV requirements.  
• Replaced the Inflow and Infiltration Management Program with a Capacity, Management, 

Operation and Maintenance Plan. 
• Updated the Schedule of Compliance 
• Updated the monitoring locations and site schematic. 
• Added a Schedule of Additional Submittals, including new short-term monitoring 

requirements for emerging contaminates.  
 

This fact sheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this fact sheet. 

Administrative History 
10/3/2008 The last full technical review was performed and the SPDES permit was modified. 

The expiration date of 5/1/2009 remained. The 2008 permit, along with all 
subsequent modifications, has formed the basis of this permit. 

  
 The permit was modified to update permit format, definitions, and general 

conditions, decrease the Total Residual Chlorine (TRC) effluent limit, add an 
Ammonia monitoring requirement, increase the percent removal requirements for 
BOD and TSS, add two compliance schedules for Short-Term High-Intensity 
Monitoring (STHIM) and meeting the new TRC limit, and add an Inflow and 
Infiltration Management Program. 

 
The permit was administratively renewed in 2009 and again in 2013. The current 
permit administrative renewal is effective until 11/30/2018.  

 
1/7/2009  The permit was modified to update permit footnotes for BOD and TSS, correct the 

EPA Method of Analysis listed in the STHIM for Toluene and Carbon Tetrachloride, 
and update the Monitoring Locations diagram. 

    
11/30/2018 The current permit was allowed to stay in effect pursuant to SAPA1. 

 
1 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(I) 



  
Permittee: Town of Cornwall  Date: March 11, 2024  v.1.21 
Facility: Cornwall Wastewater Treatment Plant  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0022144  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 4 OF 22 
 
  

 
4/26/2019  Department issued a Request for Information (RFI) to modify and renew the 

SPDES permit due to the facility’s EBPS score2.  
 
7/26/2019  The Town of Cornwall submitted a NY-2A permit application.  
 
4/14/2023 The Department issued a Request for Additional Information (RFAI) to supplement 

the NY-2A that was submitted in 2019. 
 
8/4/2023 The Town of Cornwall submitted an updated NY-2A permit application. 
 
The Notice of Complete Application, published in the Environmental Notice Bulletin and 
newspapers, contains information on the public notice process. 

Facility Information 
This facility is a publicly owned treatment works that receives flow from domestic users, with 
effluent consisting of treated sanitary sewage. The collection system consists of separate sewers. 
The facility does not have any significant industrial users (SIUs).  

The current 1.5 MGD treatment plant consists of: 
• Preliminary Treatment: Screening and grit removal  
• Primary Treatment: Primary clarif ication 
• Secondary Treatment: Trickling filters and secondary clarif ication 
• Disinfection: Chlorination, dechlorination and post-aeration 

Sludge is digested aerobically, dewatered, and then hauled offsite for disposal.  

The primary outfall (Outfall 001) is a 21” corrugated metal pipe that runs from a manhole on the 
WWTP site into the Moodna Creek, then bends and runs parallel with the Moonda Creek for 
approximately 300’. The pipe then bends at a 45-degree angle and runs for approximately 100’. 
The pipe emerges from the bottom of the stream channel in which there is a 21” x 15” wye where 
the effluent is discharged.  

The facility is planning the following upgrades/improvements: 

• Construction of sludge holding tanks for aerobic digestion 
• Construction of sludge dewatering building 

The facility accepts wastewater from the following municipalities:  
Municipality POSS # or SPDES # Collection System 

Town of Cornwall NY0022144 Separate 
Village of Cornwall-on-Hudson Not Registered Separate 

 
2 Pursuant to 6 NYCRR 750-1.18 and NYS Environmental Benef it Permit Strategy (EBPS) 

https://www.dec.ny.gov/enb/enb.html


  
Permittee: Town of Cornwall  Date: March 11, 2024  v.1.21 
Facility: Cornwall Wastewater Treatment Plant  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0022144  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 5 OF 22 
 
  

Site Overview 

 
 



  
Permittee: Town of Cornwall  Date: March 11, 2024  v.1.21 
Facility: Cornwall Wastewater Treatment Plant  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0022144  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 6 OF 22 
 
  

Reach Overview 

 
 
Enforcement History 
The facility is operating under Order on Consent R3-20120619-76 dated 12/29/2014, which was 
modified on 10/20/2016. The Order requires the following compliance actions: 

1. Process Optimization and Preliminary Treatment 
a. Submit to the Department an approvable Process Control Optimization Report 

(including Preliminary Treatment Units) and schedule for proposed actions, 
certif ied by a NYS Licensed Professional Engineer for the Cornwall plant to 
eliminate plant effluent violations of TSS percent removal, BOD percent removal, 
Fecal Coliform and Total Residual Chorine, and recommendations for process 
performance enhancement. 

b. Implement proposed actions in the approved Process Control Optimization Report. 
2. Sludge Processing, Storage and Disposal Facilities 

a. Properly store and dispose of sludge. 
b. Include in the Process Control Optimization Report, certif ied by a NYS Licensed 

Profession Engineer, a section with a description of its sludge processing, storage, 
and disposal.  

3. Dechlorination System and Additional WWTP Upgrade 
a. Submit approvable plans and specifications certif ied by a NYS Licensed 

Professional Engineer for the Dechlorination System and Additional WWTP 
Upgrade for Department approval.  

Firthclif fe Dam 

Firthclif f  Sewer 
District STP 

Butterhill Park 
Water System 

Moodna Creek 

New Windsor STP 

Cornwall 
WWTP 

Hudson River 



  
Permittee: Town of Cornwall  Date: March 11, 2024  v.1.21 
Facility: Cornwall Wastewater Treatment Plant  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0022144  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 7 OF 22 
 
  

b. Solicit bids, award construction, and issue a Notice to Proceed to Construction of 
the Dechlorination System and Additional Upgrades. 

c. Complete the construction of Dechlorination System and Additional WWTP 
Upgrade in accordance with the Department’s approved Engineering Report and 
Plans and submit a Certif ication of Completion to the Department. 

4. Inflow and Infiltration Management Program 
a. Submit a schedule of implementation that satisfies all recommendations in the 

Respondent’s 2012 and 2013 Annual Inflow and Infiltration Management Reports. 
b. Implement the Inflow and Infiltration Reduction Work immediately and in 

accordance with the approved schedule. 
 
Items 1 and 3 listed above have been completed. 
 
Compliance and enforcement information can be found on the EPA’s Enforcement and 
Compliance History Online (ECHO) website. 
 
Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The 
existing effluent quality was determined from Discharge Monitoring Reports and the application 
submitted by the permittee for the period 10/1/2018 to 9/30/2023. Appendix Link 

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall No. SIC Code Wastewater Type Receiving Water 

001 4952 Treated Sanitary Sewage Moodna Creek, Class C 

Reach Description: Moodna Creek (H-89 portions including P 226f, P 234f, P 236a) is a tributary 
of the Hudson River. The segment of Moodna Creek at the point of discharge is classified as C 
(6NYCRR 862.6 – Table I – Item 77). The confluence with the Hudson River is approximately 0.5 
miles downstream of the Town of Cornwall WWTP discharge. 

See the Outfall and Receiving Water Summary Table and Appendix for additional information.  

Impaired Waterbody Information 
The Moodna Creek segment (PWL No. 1301-0003) is not listed on the 2018 New York State 
Section 303(d) List of Impaired/TMDL Waters, and therefore, there are no applicable wasteload 
allocations (WLAs) for this discharge. 

Critical Receiving Water Data & Mixing Zone 
Consistent with TOGS 1.3.1, the outfall information submitted in the application and detailed 
mixing zone form was used to develop a mixing zone model to establish dilution ratios for the 
water quality analysis. The model showed the mixing is dominated by either the negative 
buoyancy or the discharge or the downward vertical orientation of the discharge port leading to 
bottom interaction.  

Outfall 
No. 

Acute Dilution 
Ratio 
A(A) 

Chronic Dilution 
Ratio 
A(C) 

Human, Aesthetic, 
Wildlife Dilution Ratio 

(HEW) 
Basis 

https://echo.epa.gov/
https://echo.epa.gov/
https://www.dec.ny.gov/chemical/31290.html
https://www.dec.ny.gov/chemical/31290.html


  
Permittee: Town of Cornwall  Date: March 11, 2024  v.1.21 
Facility: Cornwall Wastewater Treatment Plant  Permit Writer: Kirsten Jedd-Barry 
SPDES Number: NY0022144  Water Quality Reviewer: Kirsten Jedd-Barry 
USEPA Major/Class 05 Municipal    Full Technical Review 

PAGE 8 OF 22 
 
  

001 6:1 26.7:1 26.7:1 CORMIX 

Critical receiving water data are listed in the Pollutant Summary Table at the end of this fact sheet. 
Appendix Link 

Permit Requirements 
The technology based effluent limitations (TBELs), water quality-based effluent limitations 
(WQBELs), Existing Effluent Quality and a discussion of the selected effluent limitation for each 
pollutant present in the discharge are provided in the Pollutant Summary Table.   

Whole Effluent Toxicity (WET) Testing 
An evaluation of the discharge indicates the potential for toxicity based on the following criteria: 